User Login    
 + Register
  • Main navigation
Login
Username:

Password:


Lost Password?

Register now!
Fast Search
Slow Search
Google Ad


[Datsun 1200 encyclopedia]

Front Axle Part Numbers

From Datsun 1200 Club

Datsun 1200 encyclopedia | Recent changes | Edit this page | Page history | Switch to MediaWiki mode

Printable version | Disclaimers | Privacy policy
Categories: Front Axle And Front Suspension | Catalog

<-- back to Part Numbers Index

Also see: Main article for usage, photos, cross-reference
Front Axle
Road Wheel & Cap
Tires
Hub and Wheel bearings
Front Brake Drum & Brake Rotor
Idler Arm
Knuckle Arm

USA

060-01.jpg

 1 40018-18000 COLLAR-SPINDLE FRONT (2)
 2 08114-06510 NUT-LOCK FRONT WHEEL BEARING (2)
   40262-18000 NUT-front wheel bearing (2)
 3 40264-18000 WASHER-LOCK FRONT WHEEL BEARING (2)
 4 40052-H1000 ARM-KNUCKLE RH -0173
   40052-H5000 ARM-KNUCKLE RM 0273- 6 40052-H1000
 5 40053-H1000 ARM-KNUCKLE LH -0173
   40053-H5000 ARM-KNUCKLE LH 0273- 6 40053-H1000
 6 40056-H1000 BOLT-KNUCKLE ARM 38MM (2) -0173
   40055-H1000 BOLT-KNUCKLE ARM 44MM (2) 0273- 6 40056-H1000
 7 40055-H1000 BOLT-KNUCKLE ARM 44MM (2)
 8 08911-64010 NUT-HEX M10X1.25 (4)
 9 08915-14010 WASHER-SPRING M10 (4)
10 40038-H1000 BOLT-STEERING STOPPER (2)
11 08911-34010 NUT-HEX M10 (2)
12 40160-H1000 ASSY-BALL JOINT LOWER (2)
13 40189-73000 PLUG-FILLER (2)
14 40192-H1000 COVER-DUST LOWER (2)
15 40146-18000 CLAMP-DUST COVER (2)
16 08911-84210 NUT-HEX SLOTTED M12X1.25 (2)
17 08921-32010 PIN-COTTER (2)
18 40178-H1000 BOLT-FIXING BALL JOINT A (2)
19 40179-H1000 BOLT-FIXING BALL JOINT B (6)
20 08911-60810 NUT-HEX M8X1.25 (6)
21 08915-13810 WASHER-SPRING LOCK (8)
22 40202-18051 ASSY-HUB ROAD WHELL FRONT (2)
22 40202-H1005 ASSY-HUB ROAD WHELL FRONT FOR DISC BRA (2) OP
23 40222-22001 BOLT-HUB ROAD WHEEL (8)
24 40210-H1000 ASSY-BEARING FRONT WHEEL INNER (2) 0570- 2 40210-18000
24 40210-18000 ASSY-BEARING FRONT WHEEL INNER (2)
25 40215-18000 ASSY-BEARING FRONT WHEEL OUTER (2)
25 40215-H1000 ASSY-BEARING FRONT WHEEL OUTER (2) 0570- 2 40215-18000
26 40232-18000 SEAL-GREASE FRONT HUB (2)
27 40234-18000 CAP-HUB FRONT (2)
28 40206-18003 DRUM-BRAKE (2)
29 40206-H1006 ROTOR-BRAKE DISC FRONT (2) OP
30 40209-H1005 BOLT FIX ROTOR FRONT (8) OP
31 40300-H1001 ASSY-ROAD WHEEL 4JX12 (2) DELUXE
32 40310-H1140 SET-TIRE & TUBE 155SR 12 RADIAL (2) OP
32 40310-H1940 SET-TIRE & TUBE 155SR12 RADIAL EMVSS (2) OP
32 40310-H1928 TIRE 6.00-12-4PR SNOW FMVSS (2) OP
32 40312-H1922 TIRE 6.00-12-4PR FMVSS (2)
32 40310-H1772 SET-TIRE & TUBE 6.00-12-4PR WHITE EMVSS (2) OP
33 40315-H1100 COVER-ROAD WHEEL (2) SEDAN (DELUXE) (OP STD)
34 40315-H1800 COVER-ROAD WHEEL (2) OP COUPE
34 40315-H1801 COVER-ROAD WHEEL (MEXICO MADE) (2) COUPE 0872- 5 40315-H1800
35 40225-27700 NUT-ROAD WHELL (16) 
36 40325-H1000 WEIGHT 50G WHEEL BALANCE (0) 2 40325-18000
36 40329-18000 WEIGHT 90G WHEEL BALANCE (NOT ADOPTED (0)
36 40330-18000 WEIGHT 100G WHEEL BALANCE (NOT ADOPTED ()
36 40328-18000 WEIGHT 80G WHEEL BALANCE (NOT ADOPTED (0)
36 40327-H1000 WEIGHT 70G WHEEL BALANCE (0) 2 40327-18000
36 40327-18000 WEIGHT 70G WHEEL BALANCE (0)
36 40326-H1000 WEIGHT 60G WHEEL BALANCE (0) 2 40326-18000
36 40326-18000 WEIGHT 60G WHEEL BALANCE (0)
36 40321-H1000 WEIGHT 10G WHEEL BALANCE (0) 2 40321-18000
36 40325-18000 WEIGHT 50G WHEEL BALANCE (0)
36 40321-18000 WEIGHT 10G WHEEL BALANCE (0)
36 40322-18000 WEIGHT 20G WHEEL BALANCE (0)
36 40322-H1000 WEIGHT 20G WHEEL BALANCE (0) 2 40322-18000
36 40323-18000 WEIGHT 30G WHEEL BALANCE (0)
36 40323-H1000 WEIGHT 30G WHEEL BALANCE (0) 2 40323-18000
36 40324-18000 WEIGHT 40G WHEEL BALANCE (0)
36 40324-H1000 WEIGHT 40G WHEEL BALANCE (0) 2 40324-18000
1973 LB110 USA Parts Catalog, page 60-1 

Retrieved from "http://datsun1200.com/modules/mediawiki/index.php?title=Front_Axle_Part_Numbers"

This page has been accessed 6,779 times. This page was last modified 09:31, 20 September 2019. Content is available under Datsun 1200 Club.